
Chatfield Watershed Report 2006: 
Annual Summary and Water Quality Fact Sheets 

 
 
 

September 2007 
 
 
 
 
 
 
 
 
 

The Chatfield Watershed Authority promotes protection of water quality in the Chatfield 
Watershed for recreation, fisheries, drinking water supplies, and other beneficial uses. 



Chatfield Watershed Report 2006: Water Quality Summary 
 

Watershed Characterization and Regulatory Framework - 1 - 
Chatfield Dam and Reservoir .......................................................................................... - 1 - 
Chatfield Watershed ........................................................................................................ - 4 - 
Water Quality Regulatory Framework ............................................................................ - 5 - 
[...]
and Douglas Fir 
forest.  This 
extremely hot fire 
vitrified soils and 
produced large 
tracts of 
impermeable 
surface with greatly 
increased runoff.  
The fire severely 
damaged 11 
watersheds and 
threatens a major water supply for the Denver region.  Over 188 miles of perennial streams and 
182 miles of intermittent streams were damaged.  Forest Service estimates suggest 10-25 years 
before recovery of low lying vegetation and forest recovery is decades away.  The erosional 
potential from the runoff area is extreme and 2002-2006 downstream water quality data shows 
five water quality parameters (nutrients and metals) that exceed historic data trends.  Water 
quality data predict fire quality runoff and erosion runoff (Figure 15) from the 2002 Hayman 
Wildland Fire could exceed numeric water quality standards for decades.  The 2003 and 2004 
growing season total phosphorus was 38 and 37 ug/l, respectively with the standard set at 27 
ug/l.  In 2006, the reservoir average was 31 ug/l.  The 
standard exceedances are of great concern to the 
Authority.  Consequently, water quality management 
programs currently in place to address other pollution 
problems are now jeopardized.  The Authority monitors 
both inflow and outflow water quality within Chatfield 
Reservoir in the hope that the effects will be attenuated 
and not as long lasting.   

Figure 15 Erosion From Horse Creek 



Chatfield Watershed Authority 

 - 33 -

Fact Sheet # 8. Management Issues: Control Regulation #38 Statement of Basis and 
Purpose Related to Hayman Fire Runoff Impact To Chatfield Reservoir 

 
          Cheeseman Reservoir and Burn Area 
The Chatfield Watershed Authority submitted two alternative 
proposals for a temporary modification of water quality 
standards for total phosphorus and selected metals in 
Segments 6a and 6b of the South Platte River basin.   The 
temporary modifications were in response to concerns over 
the potential effects of the runoff from the Hayman Wildland 
Fire.  The runoff may contain increased levels of total 
phosphorus and metals, which impede attainment of water 
quality standards in the South Platte River system and 
Chatfield Reservoir.  The Authority and the Water Quality 
Control Division concluded that additional monitoring data is 
required to establish a basis for temporary modifications and, if appropriate numeric values to 
adopt.  The Authority withdrew its proposal and the Commission included the following language 
in the Statement of Basis and Purpose.   

 
Additional monitoring data will help the Authority and Division determine what, if any, long-term 
modifications may be necessary to the uses and water quality standards for Chatfield Reservoir.   
 

Hayman Burn Area and Erosion 
  

The point source and stormwater discharge permit holders in the Chatfield Watershed, 
which contribute a small percentage of the total phosphorus load to the reservoir, 
discharge regulated constituents, including phosphorus.  These dischargers will 
continue treatment and best management practices so as to minimize nutrient and 
metal loads in the Chatfield Watershed.  The Authority and Division have agreed that 
point source discharge permit holders and regulated stormwater permittees who are in 
compliance with their permit limits and terms for a constituent will not have those limits 
or terms modified prior to any future adjustment of classifications or standards by the 
Commission to the extent any observed water quality standards exceedances are 
attributable to other factors such as the Hayman Fire.  However, the Authority has 
agreed to cooperate with the Division in the identification and promotion of enhanced 
stormwater control BMPs, which could be implemented on a voluntary basis prior to any 
such adjustment if warranted by monitoring conditions in the watershed. 



Chatfield Watershed Authority 

 - 34 -

Fact Sheet # 9. Management: Chatfield Reservoir and State Park Recreation 
 
Chatfield Reservoir 

Chatfield Dam is one unit in the 
comprehensive plan for flood control 
located in Douglas and Jefferson 
Counties, Colorado, on the South 
Platte River, South Platte Basin.   
 
Chatfield State Park leases the 
reservoir for boating, fishing and 
water sports, trails for hiking, 
horseback riding and cycling, and 
even has launch sites for hot-air 
balloons and model airplanes.  
 

 
The reservoir is known 
as a top Walleye fishery. 
Spring and fall trout 
fishing is excellent. 
Bass, channel catfish, 
yellow perch and crappie 
are caught in summer. 
Ice fishing occurs in the 
winter. Year-round 
fishing and seasonal 
boating are major 
recreational uses. 
 

 
More than 300 species of 
birds are observed in the 
park. There is also a rookery 
to more than 80 pairs of great 
blue herons.  The reservoir 
and park are important 
recreational and aquatic life 
amenities for the entire 
Denver Metropolitan region. 



Chatfield Watershed Authority 

 - 35 -

 
Fact Sheet # 10. Management: Active Participants in Watershed 
 
Chatfield Reservoir receives drainage from the South Platte River Watershed in Jefferson and 
Park Counties.  The Coalition for the Upper South Platte (CUSP) manages water quality in this 
Upper South Platte Watershed.  Plum Creek drainage, Douglas County, flows into Chatfield 
Reservoir.  The northern portion of the Chatfield Watershed is in Jefferson County.  The Town of 
Castle Rock is the largest community in the watershed and it overlaps between Chatfield and 
Cherry Creek Watersheds.  The Cherry Creek Watershed bounds Chatfield on the east.  
Wastewater flows are pumped into the Chatfield Watershed from the Cherry Creek Watershed, 
which makes the two authorities co-management agencies for certain wastewater utility plans.   
 

 
 

The Authority members and associates to the Authority are listed below: 
Towns & 

Communities 
Counties Special Districts and Industry Church Camps & 

Special Interest 
• City of Littleton • Jefferson  • Plum Creek 

Wastewater Authority 
• Lockheed Martin Space 

Systems Company 
• Ponderosa Retreat & 

Recreation Center 
• Town of Castle 

Rock 
• Douglas  • Castle Pines Metro 

District 
• Roxborough Water & 

Sanitation District 
• Sacred Heart Retreat 

• Town of Larkspur  • Centennial Water & 
Sanitation District 

• Jackson Creek Ranch 
Metro District 

• Highlands Ranch Law 
Enforcement Center 

 • Louviers Mutual 
Service Company 

• Perry Park Water & 
Sanitation District 

• South Santa Fe Metro 
Districts 

 
Level of 
Participation 

Authority Associates 

Intermittent City of Aurora 
Intermittent Coalition for the Upper South Platte (CUSP) 
Active Colorado Department of Public Health & Environment - Water Quality Control Division 
None Colorado Department of Parks and Outdoor Recreation - Chatfield State Park1 
Active Denver Regional Council of Governments2 
Active Tri-County Health Department 
Active U.S. Army Corp of Engineers3 

1 The Colorado Division of Parks manages for recreational activities at the Chatfield Reservoir State Park.  The 
Colorado Parks Division does not financially or actively support or participate in Authority programs. 
2208 planning agency  
3The U.S. Army Corps of Engineers operates Chatfield Reservoir (below), including storage and releases of 
water.  The Corps is an active and valuable member of the Authority. 

 



Chatfield Watershed Authority 

 - 36 -

 
Fact Sheet # 11. Management: 2006 Wastewater and Review Activities  

Dog Park BMPs Castle Rock 
Treatment Plants 
 
• South Santa Fe Metropolitan Districts 
• Town of Larkspur 
•  Louviers Mutual Service Company Treatment 

Plant Planning  
 Regionalization 
 Site Application 
 Approved Wastewater Utility plan 

• Ponderosa Retreat Center  
 Trade Agreement 

• Plum Creek Metropolitan District utility plan 
 Lift Station amendments for Castle 
Rock 
 Plum Creek Treatment Plant expansion  

• Roxborough Water and Sanitation Pipeline Project 
 
Lift Station Reports Approved 

 
• Roxborough Water and Sanitation Pipeline Lift Station 
• Plum Creek Wastewater Authority 
 
Review Process and Policies 
 
• Low impact development guidance 
• Manure management policy 
• Active Referral Agency for Jefferson and Douglas Counties (15 reviews) 
• Wastewater Service Planning for Titan Road  
• Roxborough Park & Lockheed Martin wastewater management strategies (Fact Sheet #16) 
• Chatfield Reservoir Reallocation Environmental Impact Scoping 

• Ravenna Development and Wastewater 
Service Options 

• Revise Data Management Protocols 
• Review Quality Assurance Plan & Sampling 

Protocols; Revised Monitoring Program 
• Water Reuse Policy 
• Reviewed Nonpoint Source Practices And 

Stormwater Management Role With 
Counties 

• Review Chatfield Control Regulation 
 
Suspected illicit wastewater source at Chatfield 
State Park 
 



Chatfield Watershed Authority 

 - 37 -

Fact Sheet # 12. Management: Plum Creek Wastewater Authority Plant Expansion 
Completed 

 
Treatment Plant Expansion 
 
Beginning late summer of 2002, the Plum Creek Wastewater Authority 
started construction on a $29.4 million expansion of their advanced 
regional water reclamation wastewater treatment facility with a phased 
wastewater discharge capacity of 4.9 million gallons per day (MGD) to 10.7 
MGD.  The treatment plant serves the Town of Castle Rock, Castle Pines 
Metropolitan District, and Castle Pines North Metropolitan District. 
 
New Treatment Plant Constructed 
 
 Plum Creek Wastewater Authority finished its Phase IA expansion, with a capacity of 4.9 million gallons 

per day (MGD).  The new plant consists of two biological nutrient 
removal oxidation ditches, secondary clarification, cloth media 
filtration and ultraviolet disinfection, as well as additional sludge 
dewatering facilities and an ionization odor control system.  
Phase IB includes outfitting a third oxidation ditch and clarifier, 
resulting in a 7.3 MGD capacity.  Phase II is projected for startup 
in 2011, and will include the addition of primary clarification and 
anaerobic digestion, with a capacity of 10.7 MGD. 

 
Preliminary 

treatment expanded with 
the addition of two screw 
pumps for a total of four, 

a second grit chamber and a second bar screen.  The oxidation 
ditches operate for biological phosphorous, nitrogen and 
biological oxygen demand removal.  Biological nutrient removal 
facilitated by the use of anaerobic, anoxic, and aerated zones in 
order to manipulate the growth and activity of phosphorous 
accumulating bacteria and to nitrify and denitrify.  Anaerobic 
selectors located at the head of each ditch insure volatile fatty 
acid uptake and phosphorous release by phosphorous 
accumulating organisms.  Automated blower control used to maintain constant dissolved oxygen levels in 
the aerated zones of the ditches.  This insures sufficient dissolved oxygen for phosphorous uptake, 
nitrification and biological oxygen demand oxidation, while preventing oxygen from bleeding into anoxic 
zones, thereby inhibiting denitrification.  Each ditch dedicated to a clarifier.  Return activated sludge rates 
are based on percentage of influent flow and clarifier performance; while pumps that run in preset on/off 
cycles obtain wasting.  Cloth media filters remove any residual 
solids prior to ultraviolet disinfection and discharge to East Plum 
Creek. 
 
PCWA supplies several golf courses with irrigation water.  The 
addition of a course in the Cherry Creek Basin requires stringent 
effluent phosphorous limits.  The plant’s design parameter for 
phosphorous was 0.23 mg/L.  A combination of biological 
phosphorous removal, alum addition, and cloth media filtration 
has made achieving this effluent concentration possible. 
 

“The new plant was 
everything we had 
hoped for and much 
more and positions 
PCWA for meeting 
the needs of the 
community for many 
years to come.” 



Chatfield Watershed Authority 

 - 38 -

Fact Sheet # 13.  Management: Chatfield Watershed Authority Funding Plan 2006-2010 
 
The Authority maintains a management program through funding provided by annual dues from 
Authority members and contributing participants.  The Authority maintains a 5-year funding plan 
that is updated annually (current plan extends from 2006-2010). 
 
The Authority faces resource constraints and must 
justify all expenditures to associated member 
governments and special district boards.  
Consequently, the Authority maintains a five-year 
funding schedule as a financial management tool.  
The program identifies those annual work elements 
necessary for a base program and then allocates 
resources to other needed projects.  The Authority has 
identified several nonpoint source project needs for 
the watershed including severe erosion areas, manure 
waste management, phosphorus load tributaries and 
fire runoff impacts  
  Horse Stable Manure Waste Requires Future Funding to 

Fix Problem and Protect Water Quality 
The 2006 annual dues collected from members and contributing participants with interest 
payments are about $130,000.  The decision by any member not to participant will create a 
revenue shortfall and limit activities.   
 
Beginning in 2004, the Authority devoted financial resources for development and construction 
of water quality improvement projects. 
 

Program Work Element Actual Proposed 
2003 2004 2005 2006 2007 2008 2009 2010 

Dues Income $110,000 $113,900 $126,500 $132,000 $135,000 $140,000 $145,000 $150,000 
Base Program 

Water Quality Monitoring 
Program  

$52,000 $52,000 
$52,000 $53,000 $54,000 $55,000 $56,000 $57,000 

Administration & Program 
Management  

$38,000 $38,000 $38,000 $38,000 $38,000 $40,000 $40,000 $40,000 

Audit and Legal (Minimum) $6,500 $6,500 $6,500 $6,500 $6,500 $6,500 $6,500 $6,500 
WQCC - Triennial Review & 
Rulemaking $0 $5,000 $5,000 $0 $0 $5,000 $0 $5,000 
Special Fire Monitoring   $8,000 $8,000 $8,000 $7,000 $6,000 $5,000 $3,000 
Nonpoint Monitoring & 
Management   $3,000 $3,000 $3,000 $5,000 $5,000 $5,000 $5,000 
Special Projects & Education $5,000 $5,000 $7,500 $20,000 $18,000 $15,000 $25,000 $25,000 
Contingency $5,500 $5,500 $5,500 $6,000 $7,000 $7,500 $8,000 $8,500 
Estimated Annual 
Expenses  107,000 123,000 125,500 134,500 135,500 140,000 145,500 150,000 

 
The Authority applies for various grants and may use cash for leveraging funding of these projects.  The 
Authority will pursue nonpoint source 319 water quality projects designed to reduce total phosphorus loading in 
the watershed and provide necessary education and information exchange to citizens and agencies.  Special 
projects will address water quality impacts from wildland fire burn runoff and other erosion problems within the 
watershed. 



Chatfield Watershed Authority 

 - 39 -

 
Fact Sheet # 14. Management: Costs of Chatfield Reservoir Program 
 
Chatfield Authority Started = 1984        AAllggaall  GGrroowwtthh  iinn  SSoouutthh  PPllaattttee  RRiivveerr  
  
Monitoring Record = 1982-83 and 1986-2006 
 
Sampling Sites  
• 28 total stream and reservoir monitoring sites 
• 4 long-term permanent sites 
• South Platte River Above Reservoir at Waterton 
• Chatfield Reservoir 
• Plum Creek at Titan Road 
• South Platte River Below Reservoir 
• 60 watershed field screening sample sites 

 
Sample Frequency  
• Monthly Samples in January, February, March, April, May, 

November, December  
• Bi-monthly Growing Season Samples in June, July, August, 

September, October 
 
Quality Assurance Plan (QAPP/SAP/SOP) – Approved 
January 2003; annually reviewed 
     Plum Creek Above Reservoir 

 
Other Associated Costs  
• $100,000 Clean Lake Study 
• Special Studies >$300,000 
• Total water quality data record $1.75 million  
• Necessary Wastewater Treatment Plant Upgrades > 

$55.5 million 
 
Cost Assumptions:  
• Member & Participants Dues 
• Lake Users Provide No Financial Support    Fuel Operations At Reservoir 
• Apply For Grants 
  
Minimum Annual Program Cost Estimates: 